0OSCO

Qrder No.JH|SFEH S : 0155974687

‘Mill Test Certificate/HAIS A

Certificate NoJ/SEHAEE - 230210-FP0O1PH-0003A1-0001
Date of 1ssue/BFH<UX} : Feb., 10, 2023

PO No./TEHE : 506633
(506633)

w_,,.._r._m.w..mﬁq . POSCO INTERNATIONAL CORPORATION Mmaﬁ__q . HOT ROLLED STEEL PLATE ORIGINAL
Customer . a1 pA STEEL 7bec & 1YPE . ABIAJASTM A36
\HMM\P—. ’ \ UH_ -
_ m W.,. _ AWHMMW}.__.ME . Tensile Test2 Chemical Composition/3t 214 &
. N " m.._.,..W_m__u_m Hoat N M S|y TS ELIYP TS EL e
Sizesxl$: Mﬂm@ = mﬂww_.wwqw (ko) wﬁmﬁ&ww z m (ks) (%) © (ks % | |Z]| c Si Mn p S Cr N B Cu Mo Nb  Sn
N () B N : 1 % (R (W (%) (%) (%) (eem) (%) (% (%) (%)
B
. _
: : : - : . —— — —
0.5°x06"x480" | PB77544701-4705 i 6 14815 | SB69151T : KOR [ T | 450 660 28 : 453 658 31 _r _ 0.1661 0252 0483 00120 00054 0026 0012 0 0008 0003 0.000 0.001
32,660 ; : P{0.1678 0249 0478 00126 00055 0025 0012 1 0.010 0004 0000
** Specimen No ; Tension => PP28(45806 m : :
*** Sub Tofal (010) *** 8§ i14815(kg)  32.660(lb)
: : m CEQ(A) = G + M/
0.5°x120"x480" : PB77376701-6705 1 5 18,525 | SB688Y5 : KOR | T | 464 654 29 i 474 657 32 L | 01632 0235 0503 00112 00039 0041 0009 O 0008 0.002 0001 0.002
40,840 : : P| 01601 0242 0502 00113 00040 0040 0005 0 0009 0063 0.006
** Specimen No ; Tension => PP28041006 : : : _
** Sub Total (02D) ** i 5 118525(kg)  40.B4D(Ib)
: : m ; _ CEQ(A) = C + Mn/6
0.75"x120°x480" ! PB77526101-6103 }| 3 16,665 . SBG9146 ! KOR | T | 428 644 30 { 424 641 30 L | 0.4608 0252 0584 00139 00041 0025 0009 O 0009 0004 0001 0002
: 36,738 M P | 0.1652 0253 0574 00128 00047 0023 0010 1 0009 0.003 0.000
0.75"x120°x480" : PB77526301-6303 i 3 16665 | SB69146 : KOR | T | 429 644 30 : 424 641 30 -_. D.1609 ©.252 0584 00139 00041 0025 0009 O 0009 0004 0001 0002
: 36,738 : : P _ 01652 0253 0574 00128 00047 0023 0010 1  0.OOI 0003 0.000
** Specimen No : Tension => PP28046107 m : m
*** Sub Total (03D) * 6 : 33,330 (k) 73.476(Ib)
M m : : CEQ(A) = C + Mni6
*** Lot Total *** : 16 : 66,670 (kp) 146,976 (Ib) Lot No, ===> LOT 1
*** Grade Tolal *** 16 : 66,670 (k) 146,975 {Ib) ;
*** Grand Total *** 16 [ 66670(kq)  146.975 (Ib)
: : ; === Lasl lem =5

* Position - T : Top, M ; Middle, B : Boltom

* Tensile Test, Directlon : Transversal, Gauge Lenglh : 200 mm{Rectangular),
YF Method : Upper Folnt

* Tensile Test2. Direction : Transversal, Gauge Le
YP Method : 0.2 % off-set

* Division - L : Ladle Analysis, P : Producls Anal

This material has been fully killed and made by basic oxygen process. This malerial is fine grained steel.

No repair welding was performed lo the products. Test Certificate is issued according to ISO 10474/EN 10204 3.2

We hereby cerify that the material has been made by an approved process in accardance with the rules of
AMERICAN BUREAU OF SHIPPING and has been satisfactorily tested in the presence of the Sociely's representalive.

. m:%uE Condition : As-Rolled unless otherwise{Hest
*ACS UR W13 applied : Aclual Average Thickriessg e Norr
Legal sanction can be impased an forging. Impropar uso af product can causo safoly Issues.
_ _ This Cerlificate Is a (printed) copy of the original electronic document.
Surveyor To:  ABS _» , .. .-Nl ﬁ.... ml m
% .
POSCO Pohang Works, 6262, Donghaean-ro, Nam-gu, Pohang-si, Gyeongsangbuk-do, 37877, Korea <PAGE:1> Chief of material testing section Bae, Tae Chul



Certificate No /& EAHEHSE, : 230210-FP01PH-0003A1-0001
Date of Issue/2F & UX} : Feb., 10, 2023

ORIGINAL

Mill Test Certificate/ZH AL S B A

00SCO

Order NoJJAIZHE ; 0185974687 PO No /23 : 506633

(506633)

Supplier . pogCO INTERNATIONAL CORPORATION sommodlly . HOT ROLLED STEEL PLATE

IESTIN; 15
Customer . hes & Type . AB/A/ASTM A36
=
No. =
TOEGR | & | v o cEQ
|l % @ (%
PB77544701-4705 | L | 0.001 0036 025 ) " T —
P | 0001 0.033
*** Sub Total (010} [** 5 14.815 (kg) 32,660 (Ib)
CEQ(A) = C + Mn/B
PB77376701-6705 | L | 0000 0043 025
P | 0001 0.043
*** Sub Total (020) 5 18.525 (kg) 40,840 (Ib)
CEQ (&)= C + Mn/o
PBY7526101-6103 [ L | 0.002 0038 0.26
; P | 0001 0035
PB77526301-6303 [ L | 0.002 0.038 026
P | 0.001 0.035
*** Sub Tolal (030} - B 33330 (kg) 73,476 (Ib)
CEQ (A) = C + Mn/6
*** Lot Total =" 16 66,670 {kg) 146,976 (Ib) Lot No, ===5 LOT 1
*** Grand ..—-ﬂﬁ_m—— b .—m mm.mﬂe A—an .ﬂhm.ml—.«m A——uw
== |ast ltem ===
! - ; o _ — -
This material has been E"__v\ killed and made by basic oxygen process. This malerial is fine grained steel.
No repair welding was performed 1o the producis. Test Certificale is issued according to IS0 10474/EN 10204 3.2,
We hereby cerlify that the material has been made by an approved process in accordance wilh the rules of
AMERICAN BUREAU OF SHIPPING and has been salislactorily tested In the presence of the Society's representative.
o
Legal senction can ba imposed on forging. Improper use of product can cause safety issues. ETTTE ik o T
_ _ _ __ This Cerificate is a (prinled) copy of the atlginal oleclronic docurnent. _ . _ .qm.n.m nnmﬂmnmw.w
. Pt gl
Surveyor To:  ABS _» H D m x& m Emﬁ_m. ..ﬂ

<PAGE ;2> Chief of maleria! 1esting section Bae, Tas Chul

FOSCO Pohang Works, 6262, Donghaean-ro, Nam-gu, Pohang-si, Gyeongsangbuk-do, 37877, Korea



